TR A * . VMM - A B TG VT T VM & T e ‘TA"‘V’?.”\ .
P . : a : - 3

EFF &x.,TIVF DATE

B > S TR - g W T N i e 2T 5 .
id WIN A ¥ Gkl - "PARYS & ACCESSORIES PRICE LISY B
FART 19, » DESCAIPTION B Q,Tfp _
1660~ ...¥ Fork Assembly — Chromed 2195
4. 2 Fork Assembly — Black 23.28
1506 a Front Whezt Ue2 - [iz Jast 8.98
. in0e7 ? Front Tire, 6.30/4.50 6 ) 8%
- 10008 " Front Tire Tube 2.60
“wes 10009 Front Axiz 470~
15636 Front Yheel Spacer 46
et 10014 } .Beering, for Die Cast Front Whea! [N U
10057 - #iubber Washer 5/8 x 7/8 x 1/8 20
16013 ¢ Brake Lever 4.70
10014 Threttle Twist Grip Set 4.00
10015 Throttle Package (Tivrottle, Cable, Stop) 5.25
10616 Decal, Off Road A8
10017 Front Tire, 14 x 6 11.26
«e 10018 Front Wheel, Yellow. 4.95
10019 Front Whee! & Tire.Mounted (10017 & 18018; 18.95 <
10020 Fender, Fibre Glass, Yellow 8.95
10021 Chromed Air Cleaner Cover (5 H.P. Briggs) - 1.95
10022 Chromed Gas Zap {5 H.F. Briggs) .80
10024 Fender, Fibre Glass, Chartrusse Metal Flake 9.45
10025 Thrattle — Cable Assembly 5.95,
- 10026 Throttle Cable (Spider) 3.2
S} 10027 Throttle,— Cable Asssmbly {Spider) 71.35
y - 10028 Gas Tank, Chrome (Spider) 17,50
10029 _Gas Cap (Spider) 1.50
115030 Valve, Gas Tank 95
10031 Plug, 3/2 NPT 20
l 10032 . Wheel, .Front, Chartrusse 495
10033 ’F.ront’Wheel & Tire (10017 & 10033) 19.95
10034 - Gas Tank, Black, {Spider) _ 1175
16035 Head Light - o T 12.00
10036 Tail Light : : any
10652 Rear Axle, 3 Hole Hub o 9.99
10083 Differential Assembly 28.70
10054 Differential Housing (2 Pcs) 16.00
= 10056 Pinion Gear, Differential 3.95
10087 - Drive Pin, Differential _ 295
©10058 Axle Thrust Washer, Differential 40
10059 - - Bevel Géar, Differential 3.95
10060 Drive Pin Thrust Washer, Differential 40
10063 Sprocket, 40 Tooth 5.75
10064 -} Rear Axle, 4 x 4 Hub 9.90
10065 Rubber Washer-3/4 x 1.1/8 x 3/32 .20
10066 - Bearing, Rear Axle 3.95
10067 Bearing Flange - ! .30
10070 Brake Drum ! 5.80
10071 . Snap Ring, 3/4 Heavy Duty i 24
10072 Woodruff Key, #9 ‘ 16
10074 Differential Axle Assembly 70.00
10075 Hub Cap 2.80
10077 Outboard Axie, 4'x 4 Hub a.90
10081 Rear Axle, Huh 4 x 4 (Splder) 13.9%
10100 Frame 72.00
10112 Gooseneck Bushing 92
10115 Jack Shaft Assembly 9.40
10116 Washer, Stee! 5/8 x 1 1/16 x 1/16 16 -
10117 Torgue Sensing Sheave Assembly 11.35
. 10118 Bearing with Snap Hlng 1.80
10119 Collar 95
A- P-- E- PRODUCTS SANTA FE SPRINGS, CALIF.

PAGE 1



 WUNEGYGLE  PARTS & ACCESSORIES PRICE LIST  medisipmer

YO CHANGE

PART IO, : DESCRIPTION . : N s”,?ﬁf,ﬁ_“
10120 Key 3/16 x 3/16'x 1 3/4 o . o R : 20
10121 Chain, #40.(53 Pitchesy B R S RN 5.90
10122 Master Link : o g N ‘ 30
10125 ldier Sprocket o Lo : ‘5.10
10127 Idter Spacer S e e 1.04
10128 Snap Ring, 6/8 Regular S ' R o .25
10128 Snap Ring, 5/8 Heavy Duty BTSRRI S E T S - _ 30
10121 Jack Shaft Assembly (Spider) . . v oo et 995
10132 Torgue Converter Assembly fonl o R . ) 17.35
10133 Torque Converter Sheave, Stationary - : L ' - . B oy 185
10134 _Torque Converter Sheave, Moveable - o , T . : 8.15
10135 Torque Converter Spring o ST R Co 2.75
10136 Torque Converter Bearing c - : 1.20
10137 Torque Converter Cam Block ) ) oL . : 5.25
10138, Torque Converter Tetlon Stud {Set of 3) ) V o o . .80
10168 . Clutch Assembly : Co : . ' 21.67
10169 . Clutch Cover : . SR . 290
10170 Spring : S : ' S : 70
1011 Clutch Sheave, Moveable ) ' B . - 6.40
10172 Clutch Sheave, Stationary . V B : . v 6.75
10173 Clutch Driver ~ . ' v SR B . 118
10174 Key, Nitrolite (Set of 6) , et : 3.00

10178 Bearing, Bronze o ’ - _ . - : Lo 1.80

10176 Key, 3/16 x 3/16x 2 1/2 : , : : ‘ : , 30
10177 Clutch Adapter | e S x S i . 13.50 -
10178 Nut, 3/8 — 24 Special ' ) L : T SR 1.40
10179 Key, Woodruff #213 ) o ’ . S .18
10180 Throttle Cable Bracket. : : R ) Lo - ) 1.80
10181 Throttle Cable Fitting , R L - ‘ . © 60

) 10182 | Cotter Pin 3/32 x 1/2 ' L : ‘ L a0
————— i . 10183 Air Filter Assembly , Do : : : 10.50
: 10184 | TopPlate - , . - o 4.50 )
10185 Bottom Plate : . . ' : .85
10186 Gasket . S . 30 -
10187 Filter & Core ' . ’ A S o : 3.40
10188 "} Hose Clamp o . o N A40.
10189 | Fuel Line, 1/4 x 22 1/2 . S o - .80
10190 Wire, On-Off Switch, #18 x 85" - o : , - .80
10191 Number Piate, Yellow ' . ' S : 1.80
10193 Number Plate, White ! B : : I 1.80
10194 Bottom Plate, H.D. Filter, 5 H.P. Briggs N 90
10195 Cover, H.D. Filter, Chrome . . ) ' . . " 4.80
10198 Muffler R . . o 20.00
10199 Engine Mount, (Spider) o ) . ‘ . 26.50
10200 Engine, 5 H.P. Briggs & Stratton . : ‘ 75.00
10201 Engine, Mc Cutioch 101 D with Starter : : : ‘ 168.50
10202 Engine, Mc Culloch 91 € o . . 128.95
10203 Engine with Alternator, 5 H.P. Briggs L e ' 91.60
. 10204 Recoil Starter for Mc Culloch 101 Give engine serial number with order . © o : : 28.00
10205 Recoil Starter for Mc Culloch 91 Give engine serial number with order ~ . . ) 28.00
10206 Starter Rope & Handle, Mc Culloch 101 & 91 : - ) 3.95
10210 Clutch Assembly ’ - s . 21.67
10211 Clutch Sheave, Stationary Assembly e : ' 4.60
10212 Clutch Sheave, Moveable Assembly e ) _ 14.25
10214 Throttle Cable . ‘ i - : . 2.08
10215 Throttel Cable Stop : ; : L ‘ . .36
. 10216 Throttle Return Spring S . .70
o 10217 Washer, Flat 3/4 x 1 1/16 x 1/16 . . . . .16
Lo 10218 Throttle Cable Clip ' o , ' .24

10219 Throttle Spring Bracket S S . 32

A.P.E. rrobucts SANTA FE SPRINGS, CALIF, R PAGE 2




Pl
{ y

EFFECTIVE DATE
77

PRICES SUBJECT
TO CHANGE

DUNECYCLE partsa ACCESSORIES PRICE LIST

PART NO. * DESCRIPTION S",?Sf,f.{“
10220 Brake Band 4.00
10221 Brake Return Spring A6,

-~ 10225 Brake Pin Assembly a8
- 10229 Brake Spacer Spring .26
- 10230 Brake Cable . }.08
10233 Belt, 8 1/2" "4.85
10234 Belt, 10" 5,55
10235 Body, 160 Model - 49.75
10236 Bady, 100 § Maode! 69.75
10237 Body, FT Model 42.02
10238 - Body, Spider Modei . 42.02
10250 Washer, Rubber 1/4 x 11/8x 1/8. - 20
10251 Kilt Switch 2.49
10252 Seat Strap, For use with 1 1/2” Frame 39
10253 Rubber Pad, For use with 11/2” Frame - 40
. 10254 -Kill Switch, (Spider) 2.50
10255 Cushion : L . 10.00
10258 Seat & Back Cushion, (Spider) 25.00
10260 R.H. Rear Tire, Uniroyal =~ 31.95.
10261 1 L.H. Rear Tire, Uniroyal 37.95
10262
10264 Rear Wheel, 8" Canary Yellow 9.95
10265 Rear Wheel, 8" Chartrusse 9.95
10266 Rear Tire, Carlisle 21 x 12 x 8 ATV 29.75
10270 Grip or Foot Peg 45
10271 Decal, Mylar “Dunecycle” .20
10272 Gooseneck Spacer 1.62
10273 Decal, On-Off .30
10274 Valve Stem .60
10280 Rear Tire, Compass (Knobby) 29.75
10300 Bolt, Hex Head 1/4 - 20 x 1 1/4 ... .06
10301 Bolt, Hex Head 1/4 — 20 x 2 3/4 08
10302 Nut, Hex Locking 1/4 ~ 20. .06
10303 - Nut, Hex 1/4 — 28 .06
~ 10304 Washer, Flat 1/4 x 1 1/8 06
10305 Nut, Hex 1/4 — 20 .06
10306 |} Washer, Lock 1/4 .06
10307 Screw, Pan Head Phillips 1/4 - 20 x 3/4 . .06
10308 Boit, Hex Head 1/4 — 20 x 3 : .10
10309 Screw, Soc. Hd. Cap 1/4 ~ 20 x 5/8 i22
10310 Bolt, Hex Head 5/16 — 18 x 1 1/4 154,08
10311 Bolt, Hex Hd. Hi Strength 5/16 — 18 x 3 3/4 .. .10
10312 | Bott, carriage 5/16 — 18 x 3/4 T 08
10313 Bolt, Hex Head 5/16 — 18 x 1 1/2 06
10314 Bolt, Hex Head 5/16 —24 x 1 1/4 .06
10315 Nut, Hex 5/16 — 18 06
10316 Washer, Flat 5/16 x 7/8 x 1/8 06
10317 Washer, Lock 5/16 .04
10318 Washer, Flat 5/16 x 11/16 x 1/16 Special 20
10319 Bolt, Hex Head 5/16 — 18 x 1 .06
10320 Bolt, Hex Hd. Hi Strength 3/8 — 16.x 3/4 .10
10321 Boit, Hex Hd. 3/8 —16x 2 1/2 40
10322 Nut, Hex 3/8 — 16 .06
10323 Washer, Lock 3/8 S .04
10324 Bolt, Hex Hd. Hi Strength 3/8 — 24 x 3/4 10
10325 Washer, Flat 3/8 . .08
10326 Bolt, Hex Head 3/8 ~ 24 x 1 1/4 12
10330 Bolt, Hex Hd. Hi Strength 1/2 - 13 x5 .36
10331 Nut, Hex 1/2 - 13 .10
|
|
|.
|
A . P . E « PRODUCTS SANTA FE SPRINGS, CALIF. PAGE 3



TO CHANGE

CPDUNECYCLE  PARTS & ACCESSORIES PRICE LIST  rmersiibseer

PARTNO. ‘ : DESCRWTIOR = : s",?gf,f.‘f“ :
10332 Washer, Flat 1/2 ‘ o S : 06
10333 Washer, Lock 1/2 ‘ ‘ ' ST : 06
10334 Bolt, Hex Head 1/2 - 13x3 o R = : 20
10335 Nut, Hex Locking 1/2 — 13 S b Tese e : 4
10340 Nut, Hex 8 — 32 ‘ B e e ' : 06
10341 - Washer, Lock #10 . ' ; .06
10342 Screw, Machine Pan Head Phillips- 10 — 24 x 3/8 ' LT oo ; .06
10343 -} Nut, Hex 10 ~ 24 o o S - . b6
10344 Lug Nut 7/16 — 20 Special . . B RN 20
10345 Wheel Bolt 7/16 — 20 x 1 3/16 Special o L C o .20
10346 Screw, Round Head Phillips 10 ~32x 3/8 - . T e : .06
10347 Washer, Flat 5/8 x 13/16 x 116 . Tl e e e e 10
10348 Screw, Self Tapping Pan Head Phillips 8 ~ 32 x 1/2 - R . L B .06
10349 Screw, Soc. Head Cap 10 — 24 x 3/4 . e : _ 22
10350 Screw, Soc, Head Cap 1/4 ~20x 1 1/2 e e S -.30
10351 . Stud, 1/4 —20x-3 3/4 : . . - 40
10352 Nut, Wing, Zink 1/4 — 20 SN . : BN 7'

10353 Washer, Neoprene 1/4 x 1/2 x 1/32 : S 12
10354 Stud, 10 ~32x 31/2 ' : . ' 40
10355 Nut, Wing, Zink 10 ~ 32 R ! o o - 14
10401 . | Rear Tire, 18x9.50x 8 : ' PR 1 1350
10402 Engine Decal : : ‘ .60

. 10403 Tuned Exhaust ' : . ‘ ' o 11.95
10406 .| Engine Guard ' o ’ o G : 11,95
10408 .} Engine & Seat Guard, Chromed o ' . . 24.50
10408 Engine & Seat Guard, Painted o o , . R L 1495
10412 Spark Arrester, Chromed . . - .o 14.95
10413 Standard Back Cushion ) : : 12.95
10414 Delux Back Cushion : C e 18.95

. 10415 '} Fiag Pole Kit : P ‘ : - < 9.95

' 10416 Flag Pole ' . o s 8.60
10417 Flag Pole Bracket, 8- M.P. Brigas: ) : : 1.80
10418 Flag Pole Pennant ' . : } .70
10419 Heavy Duty Air Cleaner Kit, 5 H.P. Briggs : 8.95
10420 45 Tooth Alum. Sprocket & Chain Kit ) : e : _ 23.00
10421 45 Tooth Alum. Sprocket _ L s 19.00
10422 Chain & Master Link for 45 T Sprocket ' : : 580
10423 45 Tooth Steel Sprocket & Chain Kit ' K G 11.95
10424 45 Tocth Steel Spracket ~ ' : : ‘ 595
10425 Ski : . L . 18.50
10426 Chrome Fender - ‘ - . 5.95
10427 Light Kit, Factory Installed o ’ 39.95
10428 ‘ . . i
13007 Pad, For use with 1 3/4 Frame ’ . AU T 50
13008 Strap, For use with 1 3/4” Frame . : ’ o 50
13030 Brake Pin Assembly ‘ o L . : . 85
15017 Clutch Sheave, Stationary o : o 6.75
15018 Clutch Bearing, Bronze . . 1.20
15019 Clutch Sheave, Moveable . ) : : . - 6.40
15020 Ctutch Driver ' : ‘ K . 1.7%
15021 Clutch Weight sl ' . : 2.10
15022 Clutch Spring 70
15023 Clutch Cover _ : : : ' 2.90
15024 Cam Block o : } ‘ 5.25
15025 Spring . - A . S 1.75
15026 . | Sheave with Cam ' R ' 8.15
15027 Sheave with Hub . ‘ ' 7.65
15029 Uphalstery Snap Screw ‘ § ' . R . ’ 14
15033 Nylon Butten, Set of 3 . - B ' . . e 90

A; P E, PRODUCTS SANTA FE SPRINGS, CAL{F. ' ' | PAGE 4}’



‘,—\

£

DUNECYCLE

PARTS& ACCESSORIES PRICE LIST

EFFECTIVE DATE
7-1-71

PRICES SUBJECT
TO CHANGE

PART NO. DESCRIPTION SUgéijiXITLED
10430 Spider Conversion Kn Less Engine, Kit A Includes Part#10028 10029, 10030, 10031, 10132, 105.00 -
10168, 10176, 10177, 10178, 10179, 10180, 10181, 10182, 10188, 10189, 10199, 10234,
) 10250, 10302, 10307, 10315, 10317, 10319 10350 .
10431 Spider Conversion Kit with Mc Culloch 81 C, Kit B Includes Kit A plus Part #10183 10198, 260.00
16202, 10341, 10349
10432 Spider Conversion Kit with Mc Culloch 161 D, Kit C Im:|udes Kit A plus Part #10183, 10198, - 299.00
10201, 10341, 10348
10433 High Compression Head, 5 H.P, Briggs & eratton 9.95
10434 High Lift Camshaft, 5 H.P. Briggs & Stratton 21.95
*10435 - Extended Length Valve Set, 5 H.P. Briggs & Stratton :
10436

High Lift Camshaft & Valve Set, 5 H.P. Briggs & Stratton

AP E PRODUCTS ~ SANTAFE SPFRINGS,CALIF.

PAGE 5



